

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd – trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : WOVEN IMAGE PTY LTD
BUILDING 10
1 VUKO PLACE
WARRIEWOOD NSW 2101

TEST NUMBER : 7-561816-MN
DATE : 29/08/2008

SAMPLE DESCRIPTION Clients Ref: "Echo Panel"
Non woven panelling
Nom. Comp: 100% PET (60% recycled)
Nom. Mass: 2400g/m² Nom. Thickness: 12mm
End Use: Work Station Panels/Wall Coverings
Colour: Cobalt

AATCC-112-2003 Determination of Formaldehyde Release From Fabric
Sealed Jar Method

Sample	Mean Free Formaldehyde content (ug/g)
	Nil detected

Detection limit: 36 ug/g

The results expressed above only relate to the sample as received and tested in accordance with AATCC TM 112-2003

AWTA make no representations or warranties as to the sample selection, exposure conditions, transport, storage, packaging, or other physical factors which could influence the results prior to AWTA receiving the sample

It should also be recognised that due to the variable nature of some bonded or laminated articles results will vary within sub samples of the same product

170261

1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the name AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

